!ﬁmas”,muwvmumﬂwmﬂ_r%ﬁvm”rm“ ’ - YA o /97.2, w'/lk?lf
. - I | /’//97/ ///

| vi. 2pe. 7

} 71 | -

i CSDPHG6 9

PROCEEDINGS
OF THE
SYMPOS4{UM ON

WATER FILTRATION - THE STATE OF THE ART

Room 123, State Department of Public Health
2151 Berkeley Way, Berkeley, California
May 14, 1969

Auditorium, Los Angeles Department of Water & Power
1l North Hope Street, Los Angeles, California

May 16, 1969
i %“'; s ored by the Bureau of Sanitary Engineering,
P §g|ifornia State Deparfment of Public HealTh

91 CSOPHEQ-2T5-1 |



VU 235\
Py

SYMPOSIUM ON WATER FILTRATION - THE STATE OF THE ART CSDFH 69

Preface to Proceedings
Sidney F. Dommes and Clarence L. Young, Co-Chairmen
I. Introduction by the General Chairman
[...]
just over 2 cubic feet per square foot of surface. We have noted the follow-
ing advantages:

1. Less washwater consumption due to}

a. lower rise rate,
b. shorter period of wash,

c. longer filter runs.



‘e

N \
+ WASHWATER TROUGH\
N T

he— 18—

.__..._._. 4* \
o > 3" SCH. 80 PV.C. AIR WASH BRANCH
© o " WITH 1/16" DIA. HOLES AT 2" 0.C -
STAGGERED ON OPPOSITE SIDES.
"0.C.TYP
T - i —
:<7 ' }n A A A re Ao _A A A A
r :“o A 3 A A v v v 4 v v v v
e EXPANDED BED
[} +++++1+ T + F+ E o
iy + -+ -+t + NS ST ST SRR
s . 4 -
B S + —+
+ +

.-3“"

6u

HARRIS AIR ASSIST

FIG. |




2. The cleaner filter contributes to less start up turbidity.

In a second area, we have moved to provide more void space in the upper
reaches of the filter bed to augment its more open face. 1In the development
of the mixed bed filter, the industry has directed its attention toward the
introduction of materials having higher specific gravity and smaller size in
the lower reaches of the filter to prevent passage of fine material and break-
through. The top layer of coal remained very much the same and was free to
grade hydraulically with the fines on top. We moved away from this arrangement
by using coal of two distinct specific gravities and sizes. Starting with a
#2 size, 3/16" X 3/32", low specific gravity coal we had an upper filter layer
with excess void space but an improved water—media interface. We then intro-
duced high specific gravity, size 1 1/2 coal to reduce the void space for the
control needed in effecting near uniform removal of turbidity. As constituted
at this time, the filters at the new plant have 2/3 light weight #2 size coal
and 1/3 high density #1 1/2 size above the sand. Operation to date has not
demonstrated any need for materials more heavy than sand to prevent passage of
fines and to prevent breakthrough. Credit for this attainment is due to great
extent to the third distinctive feature of the plant involving conditioning of
the filter media.

When a polyelectrolyte is used in the applied water, it soon becomes
apparent that a portion of the benefit derived is in conditioning the filter.
The first runs when this technique is employed are not typical of what to ex-
pect subsequently and,if the application is terminated, the following run will
show some of the effects of the residual material. To improve upon this effect
and distribute its action more uniformly, the plant adds a polyelectrolyte to
a portion of the washwater. While the total quality of polyelectrolyte used
. is less than would otherwise be needed, it is not the economy involved which

governs. Rather, it is the ability of the resultant filter to:



1. Produce high clarity water from the start.

2. Accept major surges in rate without breakthrough.

3. Go to maximum head loss with no deterioration of quality.
4. Provide longer runs because of the reduced polyelectrolyte

in the applied water.

Conley,in an early discussion, noted the residual effects of polyelectro-
lytes in the applied water. It should also be mentioned that Woodward3, in his
discussion of Hudson's paper on '""High Quality Water Production and Viral Disease',
states the case for improved initial clarity in the filter effluent even to the
detriment of routine operations by filtering to waste at the start of a run.

We feel that our technique makes this step backwards unnecessary and that here-
in lies part of its value. (An application for patent on this process has been
made) .

Several filter plants were visited in the Bay Area to verify our belief
that treatment techniques and not rate determine effluent quality. Table 1
lists the pertinent data and initial effluent turbidity for these plants plus
our own Bollman Water Treatment operation. During the visits, effluent turbi-
dities were also checked for a period covering the first 200 gallons filtered
per square foot. The choice of quantity rather than time eliminated the bias
introduced by varying filter rates for a fixed period. The results are shown
in Figure 2 which is based on the data presented in Table 1. The information
gathered is limited to a few plants but it does indicate strongly that the
effect of rate is negligible or nonexistent when compared to treatment and
technique employed.

The Harris Filter Technique now enables us to accept major surges in
rate without break-through. Figure 3 illustrates the absence of effect on
effluent turbidity when moving from a 2.5 gpm/sq ft rate through progressive

steps, which are approximately 100 percent of the initial rate up to



10.2 gpm/sq ft. Also included are the results of starting a run at 10.2 gpm/
sq ft and then dropping to 5.1 and eventually to 2.5 gpm/sq ft. A set amount

of 600 gallons was used for each rate.

TABLE 1

Plant Operating Data and Initial Effluent Turbidity

Plant Alum  Coag. Filter Media Harris Rate GPM Initial
PPM Aid Aid Filter per Sq.Ft. Effluent
PPM PPM Technique Turbidity J.U.
Bollman 35 0 .008 Sand & Yes 10.2 .09
Coal
B 48 0 .020 Sand & No 3.0 .29
Coal
c 25 0 .000 Sand & No 3.0 1.10
Coal
D 0 0 .020 Sand No 3.0 1.20
E 60 .5 .000 Sand & No 1.8 1.50

Coal




o)

EFFLUENT TURBIDITY
o
@

O
o

04

0.2

OX!

@ DENOTE

S FILTERING RATE G.PM./SQ.

FT

—PLANT E

~PLANT C

>~

|

®

INITIAL EFFLUENT TURBIDITIES

AND FILTERING RATES

FiG. 2

“\\O\/‘ PLANT B
P B a—— ﬁiﬁ
,BOLLMAN“/ RIS
40 80 120 160 200 240 28(
GALLONS



.20
>
—
Q .IO%K
00] %_(
= Pt O
)
‘_
005 600 1200 1800 2400
5.0 — ,
@ DENOTES FILTERING RATE G.PM./SQ. FT
4-5 @
O @,
4.0
——.ICE_—_._
=)
=g ¢
T 30
o (29
o b O O
2 J
D
O
- 20 +
&)
O‘Oo 600 1200 1800 2400
GALLONS

RATE VERSUS LOSS OF HEAD
AND EFFLUENT TURBIDITIES

FIG. 3

' 1538



REFERENCES

John L. Cleasby and E. Robert Baumann. Selection of Sand Filtration Rates.
Jour., AWWA May, 1962.

David M. Reeser. Operational Experiences with Dual Media Filters at San
Francisco Water Department's Sunol Valley Filtration Plant. Paper pre-
sented October 26, 1967 at California AWWA Annual Conference in Los
Angeles.

Richard L. Woodward. Discussion of Herbert E. Hudson's Paper "High Quality

Water Production and Viral Disease'. Jour., AWWA, October, 1962.



SECTION G

DISCUSSION AND QUESTIONS



DISCUSSION AND QUESTIONS

Morning Session

Question: WHY DOES THE 1968 REVISION OF THE 10-STATE STANDARDS MAINTAIN
THE FILTRATION RATE OF 2 GALLONS PER MINUTE PER SQUARE FOOT?

Robeck: I cannot fully speak for them, but I imagine that they want

to have some control over future changes by starting at that level and putting

the burden of proof of any changes upon the utility. For example, we have

worked in Pennsylvania and Ohio where we were able to obtain approval for

higher rates after six months to a year of tests. At Erie, they were so strict

that we had to waste 13 million gallons per day out of the filters because we

were propsoing to go at a higher rate even though we were monitoring the water

to determine what happened to quality at all times. They had many other filter

plants in the state where they did not know the head loss, the flow rate through

them and certainly no knowledge of the turbidity, yet they were operating at

2 gallon rate. With a little education, they allowed use of this water which

turned out far better.

Question: ARE THERE ANY MINIMUM TIME REQUIREMENTS AFTER YOU ADDED THE
COAGULANT BEFORE YOU ADD THE POLYMER?

Kaufman: I have not done studies on adding aids after the coagulant, but

I am sure there is a factor of time and energy. In other words, depending on

how much stirring and energy is imparted to the flocculating process, it would

influence how much detention period to provide for settling. Further, it is

going to depend a little on the nature of the floc chamber.

Question: WHAT COMMENT DO YOU HAVE REGARDING THE SO-CALLED HIGH ENERGY
MIXING?
Robeck: Up to a point, increasing energy into the flocculation process

will improve the performance of the sedimentation basin. The extent to which



one can increase energy depends upon the strength of the floc that is produced.
In one study, we found that, by adding a small amount of Dow C-31, we could
increase rate of flocculation and increase mixing two or three times without
getting breakup of the particles. I think, traditionally, we have used much
too slow energy and we could probably double it at any plant and get better
performance. We have been able to verify some of Hudson's report, but we found
the performance was not as remarkable as he had found. So, it would be well
for you to check this out yourself.
Question: HAVE YOU EXPERIMENTED USING A POLYMER DIRECTLY AHEAD OF THE

FILTER AS A FILTER AID?
Robeck: Most of our work was done adding a polyelectrolyte just ahead of
the filter. We call it a filter aid, but the editors in New York are constantly
crossing this out and changing it to coagulant aid. We are trying to make a
distinction from what is used up at the head of the conventional plant in a
rapid mix. This may be questioned because, in a long run, it does aid the
coagulation that might take place in a contact medium arrangement as the water
passes through. You only need filtration when you have fluffy, weak floc going
over from the settling basin to the filter. A filter aid helps coagulation
take place in the filter. You should check it out very carefully if you are
treating an alkaline water. We have found that you have better floc when you
do this with newly formed floc because it sticks in the filter better than the
weaker aged floc that comes out of the settling basin.
Kaufman: Where the polymer is being added prior to filtration rather than
as an aid to flocculation, it might be of interest to consider putting in a
flash mixer at that point following the sedimentation basin with two objectives:

a. to break up any large fluffy floc that might form a

cake and reduce the filter run
b. to mix the polymer with the settled water in order to

get more uniform coverage of the particle.



Robeck: Professor Kaufman has made an interesting suggestion for mixing
the filter influent after you find fluffy unsettled floc coming over. You
really have to surround all these particles with your aid if it's going to do
any good. We have found that most ot the so-called coagulant aids are really
floc aids. They merely act by bridging and bringing together the coagulants
and are necessary to aid the coagulating process. You have to be careful what
you add and to fill you specific need.

Young: Thorough consideration of the raw water quality should be made
before this suggested procedure is undertaken. Studies on virus removal by
coagulation show that virus is tightly bound to the flocculated matter. By
stirring and breaking up this bound, you may permit the passage of virus par-

ticles through your filter.

Question: WHAT COMMENTS DO YOU HAVE REGARDING APPLYING WATER OF LOW
TURBIDITY DIRECTLY TO THE FILTERS?

Robeck: In the so-called integration of the clarification step in the
filter, we want to be careful and not burden the filter with high sludge
volumes. I want to emphasize that we want to experiment very thoroughly with
this before we advocate it. There is something about the nature of charges
and so forth that we may be able to create on the medium itself ahead of time
that would permit more sludge to enter and still remove the particulates.
Question: DO YOU GET A BETTER FLOC DISTRIBUTION THROUGHOUT THE FILTER

IF YOU ADD ANOTHER MEDIA ON TOP OF YOUR SAND?
Robeck: If the top layer is composed of fines or if you simply put
six-tenths or seven-tenths coal on the top, you are really not going far
enough to make it very profitable. I think that this is where a lot of people
have been disappointed in the length of run they got. They really don't get
penetration or filtration with depth. 1In answer to your question, you get

better distribution as a general thing.



Question: WOULD YOU COMMENT ON THE USE OF ACTIVATED CARBON IN LIEU
OF COAL?

Robeck: We have experimented with the use of granular activated carbon
for removal of taste and odor by putting it over the sand. In these cases,
the filtration rate was quite low because we are after a lot of contact time
to get optimum use of the surface within the granular carbon, Penetration of
floc and virus is minimal compared to other arrangements. Virus is actually
a proteinaceous material that is readily removed on activated carbon as con-
trast to say sand.

The full scale experiments in Nitro, West Virginia had remarkable
success in removing particulates. The organic removal has not been as success-
ful as our original small scale experience. The plant has a furnace to regenerate
the carbon. Regeneration is done when the chloroform extract is high going
through the filter or when the taste and odor gets above a certain level. The
main point is it is able to remove the carry over from the settling basins with-
out any breakthrough. The constant monitoring of this turbidity proved to the
State Health Department that it works. We feel that the accumulation material
on the outer carbon pores, not the internal pores themselves, has not interferred
with the absorptive properties of the carbon. A lot of people have contended
that it should be so, but we have experimental evidence to show otherwise. It's
amazing how open floc is as far as organic molecules in water, since anything

. dissolved can pass through it. This technique is something that we in public
health are vitally interested in so as to guard against contaminants like car-
cinogens and pesticides that have subtle influences over a long period of time.
Question: WHAT ABOUT REGENERATION?

Robeck: Unfortunately, some people have tried it, but were unsuccessful
and simply just left the spent activated carbon in the filter. The economic
break point is not known, whether you should throw it away, replace it, or

regenerate it. The regeneration costs are a little higher than expected in



addition to attrition. Generally speaking, the big problem is when you have a
slug of CCE (Carbon Coliform Extractables) going down the river. So, it's a
tricky matter to learn how to operate these things to cope with variations in
the raw water.

Kaufman: We are working with resins primarily for color removal. We feel
certain absorbent resins that do not function as ion-exchanger can be incorpor-
ated in the filter media and remove color along with particulates. Some of
these resins are as good or better than activated carbon. Furthermore, they can

be regenerated in place in the filter boxes instead of being removed.

Question: WOULD YOU COMMENT ON YOUR WORK ON BACTERIAL AND VIRUS REMOVAL?
Robeck: This is to us ancient work, but I guess we should highlight that
this is our primary reason for being in existence. We have discovered that
virus, though smaller than coliform, can be removed by rapid sand and anthracite
filters as well as coliform. Obviously, this is accomplished by adherence to
the floc. We feel that there is limitation to this process as far as retaining
virus that may be in your raw water which may have escaped pre-chlorination or
clarification. We feel also that monitoring of gross turbidity is a very in-
expensive and fortunate indicator of relative safety. It shows you that the
water is free of particulates that perhaps would interfer with chlorination
after filtration. I hasten to say that, just because the raw water is clear
and you use it without filtration, this does not necessarily mean that it is
free of the viral materials or that chlorination would necessarily suffice in
doing away with these hazards. What we say here about virus removal applies to
water that receives treatment with a coagulant and putting it through a filter-

ing media.

Question: WHAT DO YOU MEAN BY THE TERM GROSS TURBIDITY?
Robeck: I am saying that you do not have to characterize the effluent

turbidity to its constituency whether it's algae debris, silica or virus. It



is too expensive to go through that. You can do a good job of characterizing
once in a while with a membrane filter and putting it under a microscope to see